
SEWERAGE & WATER BOARD OF NEW ORLEANS 

BOARD OF DIRECTORS’ MEETING 
SKYPE 12PM, MARCH 20, 2020 

 INFORMATION ONLY  
 

6 2 5  S T .  J O S E P H  S T R E E T  

2 N D
 F L O O R  B O A R D  R O O M  

 
LaToya Cantrell, President • Tamika Duplessis, President Pro Tem • Jay H. Banks, Councilmember 

 • Joseph Peychaud •Robin Barnes • Ralph Johnson • Alejandra Guzman• Lynes Sloss 

 • Maurice Sholas • Janet Howard  

 

FINAL AGENDA 

1. ROLL CALL 

2. COVID19 UPDATES 

a. Mayor Cantrell, President of the Board 

b. Ghassan Korban, Executive Director 

3. INFORMATION ITEM 

a. Black & Veatch 2018 Report on Operations 

b. Power Master Plan 

4. ADJOURNMENT 

 

This teleconference meeting is being held pursuant to Executive Order JBE 2020-30, Section 4. 
[...]
Claiborne pumping stations. These projects were currently in construction at the time of the visit, but 

project completion is holding on the Claiborne project is being held up, largely due to road work. Both 

elevated water towers at the Carrollton WPP were under construction at the time of the visit last year and 

were placed online in 2019.  

Generator 5 underwent major repairs in 2017 and was placed back into service in early 2018. Generator 4 

rehab is complete, and the generator is in service. Five additional diesel generators (2.5 MW each) have 

been added and five of the five were in service at the time of the inspections. These additional generators 

add 12.5 MW of power.  

Storm-proofing projects for critical SWBNO facilities, including the power buildings, were completed by 

USACE in 2017. Improvements for the power buildings included reinforcing the walls, roofing, doors, and 

windows. Additional damage-related work from Hurricane Katrina includes valve replacement and repair 

to electrical components and controls. Related items for the water pumping and power unit are in various 

stages of design or construction. Additional projects, which include replacing the diesel storage tank with 

2 new above-ground tanks that have a total capacity of 250,000 gallons, are scheduled to finish in 2019. 

This project was under construction in 2017 and was still ongoing in 2018.   

At the time of the visit, the water pumping and power unit had 87 employees, which provides for 

continued operations of the water, sewerage, and drainage systems that require staffing 24 hours per day, 

7 days a week. Given the current levels of staffing, overtime is still required to cover all the necessary 

areas within the pumping/power unit and for emergency response. The department is continuously trying 

to improve on reducing overtime by focusing on training operators and using overtime to bridge the gap in 

knowledge. That effort was still ongoing in 2018. Approximately 11 senior operators or supervisors are set 

to retire in 5 years or less. In 2018, 5 senior operators have left and took voluntary retirement. Retirement 

was mentioned as a continuous staffing problem in this department, especially at higher pay levels, such 

as turbine and boiler operations positions. Additionally, it was also noted that the Chief of Operations will 

be retiring in September 2020 and a successor is currently not in place to take over. It is anticipated that 

additional staff will be hired and trained to fill the vacancies due to retirement. 

It was noted again that more technically-advanced staff was needed to operate and maintain Turbine 4 

and oversee future upgrades to the powerhouse, but the level of pay currently being offered does not 

allow the station to hire the necessary skillset for the job. Retirements also make conducting training to 

bring staff up to speed problematic. Due to this situation, the department is using maintenance contacts 

on equipment to help train staff with the help of vendors and manufacturers until staff is up to speed and 

can conduct the maintenance and troubleshooting in house. The department purchased portable 

generators in 2018 for critical facilities to ensure those stations would stay online if power loss occurred.  

Central Control  

The Central Control Power Dispatching Department (Central Control) is primarily responsible for the 

delivery of an adequate supply of board-generated electrical power, the continuous monitoring of the 

operational status of all electrical switchgear, and the testing of related electrical feeders and equipment. 

This department is also responsible for verifying and enforcing the SWBNO’s safety clearance procedures 



REPORT ON OPERATIONS FOR 2018 | Sewerage and Water Board of New Orleans 

 

16 MARCH 2020 

and associated clearances within the power distribution system. Additionally, this department monitors 

local and regional weather to provide advance warning of storms, which could affect power generation 

requirements for the drainage and sewerage systems. Coordination of various power supplies, including 

alternative backup power supplies such as diesel generators and frequency changers, also comprise part 

of this department's responsibilities. The Central Control plays a vital role in many emergency operational 

situations. Serving as a hub of communications, Central Control informs the SWBNO’s management and 

senior level staff of changes in conditions that will affect the SWBNO’s ability to provide adequate 

sewerage, water, and drainage services. Central Control provides valuable information during 

emergencies, such as hurricanes, floods, freezes, etc., to the Office of Emergency Preparedness through 

established SWBNO protocols.  

During the inspections, it was noted that Central Control still did not have enough trained and experience 

staff. This staffing situation was cited as the Center’s largest issue. As a result, the department has made 

training a focus. It was noted that 2 of the 3 most senior staff members are in DROP. Therefore, training 

new staff members is very critical. Additionally, one experienced staff person retired in 2018, adding to 

the experienced drain in the department. Additionally, it was noted that the department’s responsibility 

has expanded. A new platform was implemented and becoming familiar with that platform, as well as 

work related to Generator 4, has created a learning curve for the department. It was noted that more 

technically-savvy staff and I&C technicians are needed to work with the new technology.  

SEWAGE TREATMENT PLANTS 

Operations and maintenance activities of both plants have been contracted to Veolia Water. A 

representative of the SWBNO oversees the contract operator. This representative works for the 

Operations department, which is within the SWBNO. Both treatment plants were operational at the time 

of the site visits and met the discharge limits according to treatment plant personnel. Veolia will continue 

to be the contract operator for the next five years. 

East Bank Sewage Treatment Plant 

The East Bank Plant has a treatment capacity of 122 mgd (dry weather). At the time of the inspections, the 

plant was receiving approximately 90 mgd of flow. The treatment facilities at the plant include bar 

screens, grit removal, a pure oxygen activated sludge system, final clarification, and disinfection. The 

solids generated during sewage treatment are thickened, dewatered (using belt filter presses), and 

incinerated. A new sludge dryer is under design as an alternative sludge treatment system to supplement 

the existing fluid bed incinerator (FBI). 



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2018 

 

BLACK & VEATCH | Facilities Evaluation – Operation, Maintenance, and Reconstruction 17 

                        

                New Mixers in Reactor 1       New High Efficiency Motor on RAS Pump  

Figure 3 East Bank Sewage Treatment Plant 

The following items summarize the improvements that will be or have recently been performed at the 

East Bank Plant: 

 Reactor 1 was not placed online in 2017 because of issues with the mixers. New mixers were installed in 

Reactor 1 and was placed back online by end of 2018. Reactor 4 was cleaned out in 2018 and is waiting 

mixer installation when for available funds are in place. 

 VFDs were added to bar screen rakes drives in 2018, but currently still run on timers.  

 Clarifier 8 was rehabbed in 2018 and was placed online in 2018. Clarifier 6 is scheduled to be rehabbed 

in 2020.  

 A 2400 V effluent pump electrical distribution system, a switchgear, and effluent pump variable 

frequency drives (VFDs) finished construction in 2018 and was placed online in mid-2018.  

 A heated air lance was added to the FBI wet scrubber in 2018.   

 Replacing the vacuum swing absorption (VSA) oxygen system equipment (blowers, motors) is being 

solicited for quotes by the contract operator. All equipment was obtained in 2018 and waiting 

installation in 2019.    

 All gas chlorine equipment was removed from the building in 2018.  

 The North RAS line was replaced in 2018.  

 Two RAS pump motors were upgraded to high-efficiency motors in 2018.    



REPORT ON OPERATIONS FOR 2018 | Sewerage and Water Board of New Orleans 

 

18 MARCH 2020 

  3,500 trees and 4,000 bushes were planted in demonstration cell in early 2018.  

 The electrical phase 2 project, which includes a new 480-volt MCC in the solids building, was under 

construction during late 2018 and is scheduled for completion in 2019.  

 The sludge dryer project went out to bid in 2017 and is expected to be constructed in 2020.  

 Effluent Pump 6 project is in design and ready for bid. Project construction will be 2021 when funds are 

available.  

In 2018, average flow for the plant was 103.51 mgd, which was greater than the 2017 average of 100.5 

mgd. Effluent quality has been adequate over the last year, with an average effluent TSS concentration of 

10 mg/L and an average effluent BOD concentration of 12 mg/L. One exceedance was noted in February 

2018 for fecal coliform.   

West Bank Sewage Treatment Plant 

The West Bank Plant has a treatment capacity of 20 mgd (dry weather). At the time of the inspections, the 

plant was receiving approximately 9 mgd of flow. The West Bank Treatment Facility consists of bar 

screens, primary clarifiers, trickling filters, final clarifiers, and chlorine disinfection. Primary and secondary 

solids are co-thickened in a gravity thickener and hauled to the East Bank Facility for incineration. 

  

            New Bar Screen No. 2         Re-coated Grit Chamber 1 

Figure 4 West Bank Sewage Treatment Plant 

The following items summarize the improvements that will be made or were recently made at the West 

Bank Plant: 

 Bar Screen 2 was completely replaced in 2018 and was operational at the time of the inspections. It is 

anticipated that Bar Screen 3 and 4 will be replaced in 2021 or when funds become available.  



Sewerage and Water Board of New Orleans | REPORT ON OPERATIONS FOR 2018 

 

BLACK & VEATCH | Facilities Evaluation – Operation, Maintenance, and Reconstruction 19 

 In 2018, of Grit Basin 1 and 2 pumped down and were recoated due to issues with the old coating falling 

off and clogging the grit pumps. Replacing all eight gear boxes on the influent side sluice gates is 

planned as an additional future job. 

 Clarifier number 2 was rehabbed (steel work) in 2018. Primary Clarifier 1 was off line at the time of the 

visit and ready for-rehab. Final Clarifier 1 is scheduled to have the drive unit replaced in 2019.   

 Main collection basin Pumps 1 and 2 rehab was not completed in 2018, but is anticipated to occur in 

2019. Pump 1 was removed from site in 2018 and is awaiting repairs. Pump 2 is still onsite and awaiting 

assessment.  

 The operator noted during the field visit that the effluent flowmeter stopped communicating to SCADA 

in 2017 and flow was estimated. In 2018, this issue was corrected, and active monitoring of the meter is 

ongoing.   

 The operator noted that changing the SCADA system to a different platform is anticipated to occur in 

2018. This upgrade did not happen and is awaiting a whole system update at both treatment plants. 

Documentation of the existing SCADA system platform was conducted in 2018 to prepare for the 

upgrade when funds are available.    

The monthly average effluent TSS and BOD concentrations for 2018 were approximately 13.0 and 10.0 

mg/L, respectively. The average flow for 2018 was 10.04 mgd, which was slightly less than in 2017 (which 

was 10.9 mgd). For 2019, this plant met or exceeded all permitted effluent limits.  

SEWERAGE AND DRAINAGE PUMPING STATIONS   

Site assessments of the drainage pump stations (DPS) and sanitary sewer lift stations (SLS) of both the East 

and West banks of New Orleans were conducted starting August 8, 2019 and concluded on August 30, 2019. 

A representative from Black & Veatch attended the site visits of Drainage Stations 4, 5 and 9 on August 8, 

2019. This section and tables at the end of the report details the operational status of each SLS and DPS 

across the city of New Orleans. Pumps that were not running at the time of the observations were deemed 

to be either “in service” or “out of service” based on direction from Sewerage and Water Board supervisors 

or pump station operators.  

Many SLSs are slated to be demolished and re-built, including Station 1, Shorewood station, Weber station, 

and more. Within the last year, the only SLS that was re-built was Station 8 at the corner of Toulouse and 

N. Broad. This station was re-built entirely with new pumps, a new structure, transformer, site paving, etc. 

The Sewerage and Water Board has installed nearly all required Emergency Discharge Connections (EDC) to 

older above ground stations where they deemed necessary (at some stations, an EDC is not required if it is 

a gravity-flow station).   

Some of the most frequently occurring issues at the SLS are things such as damaged flaps or valves, leaking, 

motor being burned out, etc. In almost all cases, the S&WB are aware of the issue and know how to make 

the repair. The main hurdle they must make regarding the actual repairs is either funding or a lack of skilled 

workers to make the necessary repair. One of the most mysterious and concerning issues, however, was 

observed at the Michoud Station. The station has a large sinkhole right behind the station that has resulted 

in the S&WB taking one of the pumps out of service because it was not pumping properly. They have 



REPORT ON OPERATIONS FOR 2018 | Sewerage and Water Board of New Orleans 

 

20 MARCH 2020 

attempted to fill the sinkhole with asphalt to no avail; the sinkhole continues to get deeper and larger. There 

is concern that if the sinkhole continues to get larger that it will affect both the pumps, then the entire 

station itself. 

Of the 82 SLS across the city, there are 18 stations not operating at full capacity due to a pump being out of 

service. Most of these stations are able to operate with one pump or have a portable pump on site to assist 

the station. Of the 25 DPS across the city, there are only 3 not operating at full capacity due to pumps being 

out of service at the time of inspection. 

There does not appear to be any planned construction projects at any of the DPS other than Station 17, 

where they are remodeling the bathroom on the inside and doing some major repair work to the exterior 

wall of the entire facility. This station is shared with S&WB employee offices and should have no impact on 

the pumps or equipment. As always, the maintenance and repair of pumps, screens, and generators is an 

on-going daily task. Our last report did not show any pumps out for over a year. Most issues at the pumps 

were new issues, and most should be repaired in the coming months. At each station, the required repairs 

do not appear to be critical and the pump stations should all be able to run close to full strength from the 

adequate capacity provided by other pumps at the stations. 

FACILITY MAINTENANCE 

The Facility Maintenance department has four units: (1) plant maintenance, (2) welding & fabrication, (3) 

electrical maintenance, and (4) mechanical maintenance and meter shop. These units provide meter 

repairs, removals and installations, major electrical, welding, and fabrication, and mechanical 

maintenance for all SWBNO facilities throughout the system, with the exception of Veolia Water-operated 

sewage treatment plants. The department has the specialized equipment and technology necessary to 

maintain the plant process equipment, drainage pump stations, sewage pump stations, power generation 

equipment, and water meter servicing. Automated lathes and mills are located in the machine shop and 